
  WPDES Permit No. WI-0020141-09-0 

     

 
 
 
 
 
 
 
 
 
 
 
 

 

WPDES PERMIT 
 

STATE OF WISCONSIN 
DEPARTMENT OF NATURAL RESOURCES 

PERMIT TO DISCHARGE UNDER THE WISCONSIN POLLUTANT DISCHARGE 
ELIMINATION SYSTEM 

 

City of Kiel 

is permitted, under the authority of Chapter 283, Wisconsin Statutes, to discharge from a facility  
located at 

100 E. Park Avenue, Kiel, Wisconsin 
to 

the Sheboygan River (Water Body Identification Code number 50700) at Rockville Flowage in the Sheboygan 
River Watershed (SH03) of the Sheboygan River Drainage Basin in Manitowoc County 

 
in accordance with the effluent limitations, monitoring requirements and other conditions set 

forth in this permit. 
[...]
The permittee shall submit electronically the Other Methods of Disposal or Distribution Report Form 3400-52 by 
January 31, each year whether or not sludge is hauled, landfilled, incinerated, or exceptional quality sludge is 
distributed or land applied. Following submittal of the electronic Report Form 3400-52, this form shall be certified 
electronically via the ‘eReport Certify’ page by a responsible executive or municipal officer, manager, partner or 
proprietor as specified in s. 283.37(3), Wis. Stats., or a duly authorized representative of the officer, manager, partner 
or proprietor that has been delegated signature authority pursuant to s. NR 205.07(1)(g)2, Wis. Adm. Code. The 
‘eReport Certify’ page certifies that the electronic report form is true, accurate and complete. 

5.5.9 Approval to Land Apply 
Bulk non-exceptional quality sludge as defined in s. NR 204.07(4), Wis. Adm. Code, may not be applied to land 
without a written approval letter or Form 3400-122 from the Department unless the Permittee has obtained permission 
from the Department to self approve sites in accordance with s. NR 204.06 (6), Wis. Adm. Code.  Analysis of sludge 
characteristics is required prior to land application.  Application on frozen or snow covered ground is restricted to the 
extent specified in s. NR 204.07(3) (l), Wis. Adm. Code. 

5.5.10 Soil Analysis Requirements 
Each site requested for approval for land application must have the soil tested prior to use. Each approved site used 
for land application must subsequently be soil tested such that there is at least one valid soil test in the four years prior 
to land application.  All soil sampling and submittal of information to the testing laboratory shall be done in 
accordance with UW Extension Bulletin A-2100. The testing shall be done by the UW Soils Lab in Madison or 
Marshfield, WI or at a lab approved by UW. The test results including the crop recommendations shall be submitted 
to the DNR contact listed for this permit, as they are available.  Application rates shall be determined based on the 
crop nitrogen recommendations and with consideration for other sources of nitrogen applied to the site. 

5.5.11 Land Application Site Evaluation 
For non-exceptional quality sludge, as defined in s. NR 204.07(4), Wis. Adm. Code, a Land Application Site Request 
Form 3400-053 shall be submitted to the Department for the proposed land application site.  The Department will 
evaluate the proposed site for acceptability and will either approve or deny use of the proposed site.  The permittee 
may obtain permission to approve their own sites in accordance with s. NR 204.06(6), Wis. Adm. Code. 



  WPDES Permit No. WI-0020141-09-0 
  City of Kiel 

     27

5.5.12 Class A Sludge:  Fecal Coliform Density Requirement  
The fecal coliform density which must be < 1000 MPN/g TS as required in s. NR 204.07, Wis. Adm. Code, shall be 
satisfied immediately after the treatment process is completed.  If the material is bagged or distributed at that time, no 
re-testing is required.  If the material is bagged, distributed or land applied at a later time, the sludge shall be re-tested 
and this requirement satisfied at that time also, to ensure that regrowth of bacteria has not occurred. See Municipal 
Wastewater Sludge Guidance Memo #3 (Fecal Coliform Monitoring - Sampling and Analytical Procedures). 

5.5.13 Class A Sludge:  Pasteurization Process 
Maintain the temperature of the sludge at 70o Celsius or higher for 30 minutes or longer. 

5.5.14 Class A Sludge:  Alkaline Treatment Process 
The pH of the sewage sludge shall be raised to greater than 12 for at least 72 hours.  During this time, the temperature 
of the sewage sludge shall be greater than 52 C for at least 12 hours.  In addition, after the 72 hour period, the sewage 
sludge shall be air dried to at least 50% total solids. 

5.5.15 Vector Control:  pH Adjustment 
The pH of the sewage sludge shall be raised to 12 or higher by alkali addition and, without the addition of more alkali, 
shall remain at 12 or higher for 2 hours and then at 11.5 or higher for an additional 22 hours. 

 



  WPDES Permit No. WI-0020141-09-0 
  City of Kiel 

     28

6 Summary of Reports Due 
FOR INFORMATIONAL PURPOSES ONLY 

Description Date Page 

Water Quality Based Effluent Limits (WQBELs) for Total Phosphorus -
Operational Evaluation Report 

March 31, 2019 12 

Water Quality Based Effluent Limits (WQBELs) for Total Phosphorus -
Compliance Alternatives, Source Reduction, Improvements and 
Modifications Status 

March 31, 2020 12 

Water Quality Based Effluent Limits (WQBELs) for Total Phosphorus -
Preliminary Compliance Alternatives Plan 

March 31, 2021 12 

Water Quality Based Effluent Limits (WQBELs) for Total Phosphorus -
Final Compliance Alternatives Plan 

March 31, 2022 13 

Water Quality Based Effluent Limits (WQBELs) for Total Phosphorus -
Final Plans and Specifications 

March 31, 2023 13 

Water Quality Based Effluent Limits (WQBELs) for Total Phosphorus -
Treatment Plant Upgrade to Meet WQBELs 

June 30, 2023 13 

Water Quality Based Effluent Limits (WQBELs) for Total Phosphorus -
Construction Upgrade Progress Report 

June 30, 2024 13 

Water Quality Based Effluent Limits (WQBELs) for Total Phosphorus -
Complete Construction 

March 31, 2024 13 

Water Quality Based Effluent Limits (WQBELs) for Total Phosphorus -
Achieve Compliance 

April 1, 2025 13 

Sanitary Sewer System Rehabilitation -Complete Construction December 31, 2022 14 

Facility Upgrade -Facility Plan Amendment April 1, 2018 14 

Facility Upgrade -Plans and Specifications December 31, 2018 14 

Facility Upgrade -Begin Construction June 30, 2019 14 

Facility Upgrade -Construction Upgrade Progress Report #1 December 31, 2019 14 

Facility Upgrade -Complete Construction - Liquid Treatment Train Upgrade June 30, 2020 14 

Facility Upgrade -Construction Upgrade Progress Report #2 December 31, 2020 14 

Facility Upgrade -Complete Construction - Solids Treatment Train Upgrade June 30, 2021 14 

Compliance Maintenance Annual Reports (CMAR)  by June 30, each year 16 

General Sludge Management Form 3400-48  prior to any 
significant sludge 
management changes 

24 

Characteristic Form 3400-49 and Lab Report by January 31 
following each year 
of analysis 

24 

Land Application Report Form 3400-55  by January 31, each 26 



  WPDES Permit No. WI-0020141-09-0 
  City of Kiel 

     29

year whether or not 
non-exceptional 
quality sludge is land 
applied 

Other Methods of Disposal or Distribution Report Form 3400-52  by January 31, each 
year whether or not 
sludge is hauled, 
landfilled, 
incinerated, or 
exceptional quality 
sludge is distributed 
or land applied 

26 

Wastewater Discharge Monitoring Report no later than the date 
indicated on the form 

15 

Report forms shall be submitted electronically in accordance with the reporting requirements herein.  Any facility 
plans or plans and specifications for municipal, industrial, industrial pretreatment and non industrial wastewater 
systems shall be submitted to the Bureau of Water Quality, P.O. Box 7921, Madison, WI 53707-7921. All other 
submittals required by this permit shall be submitted to:  
Northeast Region, 2984 Shawano Avenue, Green Bay, WI 54313-6727 
 
 



Page 1 of 12 

Permit Fact Sheet 
1 General Information 
Permit Number:  WI-0020141-09-0 

Permittee Name: City of Kiel 

Address: P O Box 98 

City/State/Zip: Kiel WI 53042 

Discharge Location: 50’ North of the Rockville Rd Bridge (County Hwy AA) in Manitowoc County 

Receiving Water: Sheboygan River (WBIC 50700) 

StreamFlow (Q7,10): 0.93 cfs 

Stream Classification: Warmwater sport fish community, non-public water supply 

Design Flow(s) Daily Maximum  3.115 MGD 

Weekly Maximum 2.645 MGD 

Monthly Maximum 2.016 MGD 

Annual Average 0.862 MGD 

Significant Industrial 
Loading? 

2 industries contribute high organic loadings: Land O’ Lakes and Sargento Foods 

3 metal finishing industries are regulated by pretreatment standards: HUI, Polar Ware, and 
Amerequip 

Operator at Proper 
Grade? 

OIC Kris August has Advanced Level certification for subclasses A1, B, C, D, L, and P. 

Approved Pretreatment 
Program? 

N/A   

 

 

2 Facility Description 
Wastewater is collected throughout the city via a conventional gravity sewer system and lift stations. A magnetic flow 
meter at the main lift station monitors influent flow to the WWTF. Flow first passes through a mechanically-cleaned fine 
screen, or a stand-by comminutor, and then through an aerated grit chamber. Primary treatment is then accomplished via 
two clarifiers. Biological treatment is performed next, with an activated sludge system operating in the extended aeration 
mode. In the activated sludge system, phosphorus removal occurs by the addition of ferrous chloride. Sand filtration is 
then utilized, followed by chlorination via gaseous chlorine and dechlorination with gaseous sulfur dioxide. Sampling of 
the treated wastewater is performed, and flow then enters a post aeration basin prior to being discharged. 

Sludge collected in the primary clarifiers is first stabilized in a conventional two-stage anaerobic digester system. A pair 
of aerated holding tanks are used to hold a combination of this sludge and waste activated sludge. This combined sludge is 
dewatered with a belt filter press and then further stabilized in an RDP process, in which lime is first added and blended 
and the mixture is pasteurized. An on-site facility is used for storing this sludge, which usually meets the NR 204 
“exceptional quality” criteria. 

 



Page 2 of 12 

Sample Point Designation 

Sample 
Point 
Number 

Discharge Flow, Units, and 
Averaging Period 

Sample Point Location, Waste Type/sample Contents and 
Treatment Description (as applicable) 

701 0.9713 MGD from January 1, 2012 
through December 31, 2016 

Influent - Representative influent samples shall be collected from 
the composite sampling device drawing samples from the open 
channel following screening or comminution. 

001 Not measured Effluent - Representative effluent samples shall be collected from 
the composite sampling device drawing samples from the acid mix 
basin following disinfection except that samples for pH, fecal 
coliform, total residual chlorine, and Whole Effluent Toxicity shall 
be collected from the post aeration basin. 

004 3426 yd3 from January 1, 2012 
through December 31, 2016 

Cake Sludge - Representative samples of the cake sludge shall be 
collected.  Compliance with Class A fecal coliform or salmonella 
requirements shall be demonstrated immediately after the treatment 
process and again prior to land application if that is more than 3 
weeks later.  See also the Standard Requirements section for "Class 
A Fecal Coliform".  Cake sludge is produced through the following 
process.  Primary sludge is anaerobically digested then combined 
with waste activated secondary sludge in an aerated holding tank.  
The combined liquid sludge was the former sample point 003.  The 
liquid sludge from 003 is dewatered in a belt press then lime is 
added and the mixture is pasteurized in an RDP process.  The 
resulting cake sludge (sample point/outfall 004) is then stored on-
site until land application. 

 

3 Influent - Proposed Monitoring 

3.1 Sample Point Number: 701- Influent 
Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Flow Rate   MGD Continuous Continuous  

BOD5, Total   mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

Suspended Solids, 
Total 

  mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

Phosphorus, Total   mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

3.1.1 Changes from Previous Permit: 
None. 



Page 3 of 12 

3.1.2 Explanation of Limits and Monitoring Requirements 
Influent monitoring is needed to assess loading to the facility and treatment performance. Requirements for flow, BOD, 
TSS, and Phosphorus are established in accordance with ch. NR 210.04(2), Wis. Adm. Code.  

 

4 Surface Water - Proposed Monitoring and Limitations 

4.1 Sample Point Number: 001- Effluent 
Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Flow Rate  MGD Continuous Continuous  

BOD5, Total Weekly Avg 10 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Applies May 1 through 
October 31, each year. 

BOD5, Total Monthly Avg 10 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Applies May 1 through 
October 31, each year. 

BOD5, Total Weekly Avg 15 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Applies November 1 
through April 30, each year.

BOD5, Total Monthly Avg 15 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Applies November 1 
through April 30, each year.

BOD5, Total Weekly Avg 72 lbs/day 2/Week Calculated Applies May 1 through 
October 31, each year. 

BOD5, Total Weekly Avg 108 lbs/day 2/Week Calculated Applies November 1 
through April 30, each year.

Suspended Solids, 
Total 

Weekly Avg 10 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Applies May 1 through 
October 31, each year. 

Suspended Solids, 
Total 

Monthly Avg 10 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Applies May 1 through 
October 31, each year. 

Suspended Solids, 
Total 

Weekly Avg 15 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Applies November 1 
through April 30, each year.

Suspended Solids, 
Total 

Monthly Avg 15 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Applies November 1 
through April 30, each year.

pH Field Daily Min 6.0 su Daily Continuous  

pH Field Daily Max 9.0 su Daily Continuous  

Dissolved Oxygen Daily Min 6.0 mg/L Daily Continuous  

Fecal Coliform Geometric 
Mean - Wkly 

656 #/100 ml Weekly Grab Applies May 1 through 
September 30, each year. 

Fecal Coliform Geometric 
Mean - 
Monthly 

400 #/100 ml Weekly Grab Applies May 1 through 
September 30, each year. 



Page 4 of 12 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Flow Rate  MGD Continuous Continuous  

Chlorine, Total 
Residual 

Daily Max 38 ug/L 5/Week Grab Applies whenever chlorine 
is used. See Section 2.2.1.2 
for applicable mass limits. 

Chlorine, Total 
Residual 

Weekly Avg 8.4 ug/L 5/Week Grab Applies whenever chlorine 
is used. See Section 2.2.1.2 
for applicable mass limits. 

Chlorine, Total 
Residual 

Monthly Avg 8.4 ug/L 5/Week Grab Applies whenever chlorine 
is used. See Section 2.2.1.2 
for applicable mass limits. 

Phosphorus, Total Monthly Avg 1.0 mg/L Monthly 24-Hr Flow 
Prop Comp 

This is an interim limit. The 
final effluent limits will be 
0.3 mg/L as a monthly 
average and 0.1 mg/L and 
0.72 lbs/day as 6-month 
averages. See Sections 
2.2.1.3, 2.2.1.4, 2.2.1.5 
below and 4.1 for the 
compliance schedule. 

Nitrogen, Ammonia 
Variable Limit 

  mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

Nitrogen, Ammonia 
(NH3-N) Total 

Daily Max - 
Variable 

 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Limit based on effluent pH; 
See Section 2.2.1.6 

Nitrogen, Ammonia 
(NH3-N) Total 

Weekly Avg 15 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Applies January through 
February. 

Nitrogen, Ammonia 
(NH3-N) Total 

Weekly Avg 19 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Applies March through 
April. 

Nitrogen, Ammonia 
(NH3-N) Total 

Weekly Avg 5.2 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Applies in May only. 

Nitrogen, Ammonia 
(NH3-N) Total 

Weekly Avg 3.7 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Applies June through 
September. 

Nitrogen, Ammonia 
(NH3-N) Total 

Weekly Avg 9.4 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Applies in October only. 

Nitrogen, Ammonia 
(NH3-N) Total 

Weekly Avg 13 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Applies in November only. 

Nitrogen, Ammonia 
(NH3-N) Total 

Weekly Avg 12 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Applies in December only. 

Nitrogen, Ammonia 
(NH3-N) Total 

Monthly Avg 5.3 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Applies October through 
March. 



Page 5 of 12 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 
